
Please Make Checks Payable to: 

P.O Box 790379

St. Louis MO 63179 

Prior Read Date Prior Read Current Read Date 

05/26/20 190,610 06/19/20 

Please visit our website , and use the 
Security Code found in the upper nght comer ot your invoice to 
register your online account. 

Through your customer portal, you may view your account history, 
pay your bill by Credit, Debit Card or ECheck, sign up for AutoPay, 
and even go paper1ess by enrolling in "Ebill" to receive an e-mail 
notification that a new bill is available. All Online payments are 
subject to processing fees. 

PLEASE NOTE: When signing up for AutoPay, please pay the 
ENTIRE balance outstanding on your account. Failure to do so may 
[...]
Burke County, North Carolina 

Shaping Communities Together 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



 

Wastewater Memo  May 2021 
Pine Mountain Property Owners Association, Inc.  Page 5 of 8 
Burke County, North Carolina 

Shaping Communities Together 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



 

Wastewater Memo  May 2021 
Pine Mountain Property Owners Association, Inc.  Page 6 of 8 
Burke County, North Carolina 

Shaping Communities Together 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



 

Wastewater Memo  May 2021 
Pine Mountain Property Owners Association, Inc.  Page 7 of 8 
Burke County, North Carolina 

Shaping Communities Together 

 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



 

Wastewater Memo  May 2021 
Pine Mountain Property Owners Association, Inc.  Page 8 of 8 
Burke County, North Carolina 

Shaping Communities Together 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



PRELIMINARY OPINION OF PROBABLE COST
Central States Water Resources, Inc.

Pine Mountain POA Wastewater System (5 Year Improvements)
Burke County, North Carolina

Revised September 2021

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



 

 

Shaping Communities Together 

 

 

 

 

 

 

Appendix A 

NPDES Permit  
  

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

ROY COOPER

Governor

MICHAEL S. REGAN

Secretary

S. DANIEL SMITH
Director

Edith Stitt, President

Pine Mountain POA, Inc. 

2885 Pine Mountain Drive

Connelly Springs, NC 28612

Dear Ms. Stitt: 

NORTH CAROLINA

Environmental Quality

9/ 23/ 2020

Subject: Final NPDES Permit NCO036935

Pine Mountain Lakes WWTP

Grade II Biological WPCS

Burke County

Division personnel have reviewed and approved your application for renewal of the subject
permit. Accordingly, we are forwarding the attached final NPDES discharge permit. This permit
is issued pursuant to the requirements of North Carolina General Statute 143- 215. 1 and the
Memorandum of Agreement between North Carolina and the U.S. Environmental Protection

Agency dated October 15, 2007 (or as subsequently amended). 

The final permit includes adjustments in permit language and additional conditions as
compared to the draft permit that was previously sent to you on July 7, 2020. During the
public notice period for the draft permit the Division received a number of comments expressing
concerns about the discharge from this treatment system and its potential impact to surface
waters. These comments included requests for a public hearing on this permit renewal. The
Division has reviewed the comments provided and the request for a hearing and determined that
a public hearing will not be held. However, we do agree that the concerns presented, ongoing
operational issues at the facility and potential changes in wastewater loading warrant additional
conditions and requirements in the final permit. 

The changes made in the final permit are designed to gather additional information and guide
changes that may be necessary to the treatment system and to the permit to achieve consistent
compliance. The additional information will also help you, as the owner, to gain more insight
into efficient and effective operation of the treatment system. The final permit responds to
Division concerns and to the concerns expressed in comments received during the notice process. 
Changes in the final permit are summarized below. 

D EQ
North Carolina Department of Environmental Quality I Division of Water Resources

512 North Salisbury Street 1 1617 Mail Service Center I Raleigh, North Carolina 27699- 1617
NOfiTH CAROL. INA  

oop— WdEnW..-. ulousi /' 919. 707. 9000

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Ms. Edith Stitt

Pine Mountain Lake Golf & Country Club WWTP — Final Permit

Page 2

Summary of Permit Changes: 

Monitoring additions [ refer to Effluent Limitation tables in A.( 1.) and A. (2.)] - The final

permit includes an adjustment to your existing effluent monitoring frequencies to require that
samples for BOD, TSS and Fecal Coliform are taken 2 times per week rather than once per
week. This change will provide more frequent characterization of your discharge to better
assess the ongoing operation of the treatment system. The permit also includes a footnote to
require that if events occur that may increase flow to your treatment system, monitoring
should occur to best characterize these events, including required monitoring on Mondays
after events occurring over a weekend. 

Monitoring will also now be required instream, both above and below your effluent discharge
point for Fecal Coliform. This change will provide direct information on any potential
instream water quality impacts associated with discharge from your treatment system. Staff
in our Asheville Regional Office will work with you to designate appropriate sampling
locations to provide necessary information on the receiving stream and any adjacent waters
as needed. 

Treatment System Evaluation [ see Section A.(3.) of the permit] — A special condition has

been added to the permit to require that you work with appropriate professionals to assess
and report on the condition and operation of your treatment system. The condition requires
that you work closely with our Asheville Regional Office staff on this process including
receiving approval on your proposed process within one month of the effective date of the
permit and providing quarterly status reports on the evaluation. This evaluation and report
must be completed within one year of the effective date of the permit, and findings
implemented within one year of submittal of the final report. This condition also requires
that your onsite operator complete and submit a monthly process control log. These
conditions will assist in evaluating and adjusting your operation and maintenance procedures
to assure ongoing compliance with your permit conditions. 

Instream Assessment and Reopener [ see Section A. (4) of the permit] — A special condition

has been added to the final permit for the Division of Water Resources staff to evaluate
instream assessment information for surface waters adjacent to your treatment system
discharge. The results of this study will assist the Division in evaluating the need for any
further adjustments to your permit requirements to protect water quality. 

Please review these final permit changes and become familiar with the requirements as they add
further responsibilities under your wastewater discharge permit. As noted in a number of these
changes in your permit, Asheville Regional Office staff will be working with you to establish
appropriate monitoring locations and to review your ongoing assessment activities. 

If any parts, measurement frequencies or sampling requirements contained in this permit are
unacceptable to you, you have the right to an adjudicatory hearing upon written request within
thirty ( 30) days following receipt of this letter. This request must be in the form of a written
petition, conforming to Chapter 150B of the North Carolina General Statutes, and filed with the
Office of Administrative Hearings ( 6714 Mail Service Center, Raleigh, North Carolina 27699- 

6714). Unless such demand is made, this permit shall be final and binding. 

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Ms. Edith Stitt

Pine Mountain Lake Golf & Country Club WWTP — Final Permit

Page 3

Please note that this permit is not transferable except after notice to the Division. The Division
may require modification or revocation and reissuance of the permit. This permit does not
affect the legal requirements to obtain any other Federal, State, or Local governmental permit
that may be required. 

If you have any questions or need additional information, please do not hesitate to contact
Bradley Bennett ofmy staff at ( 919) 707- 3629 or bradley.bennett@ncdenr.gov. 

Sincerely, 

DocuSigned by: 

8328644CE9EB4A1... 

S. Daniel Smith

Director, Division of Water Resources

cc: NPDES Files

Asheville Regional Office / Water Quality - electronic

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Permit NCO036935

STATE OF NORTH CAROLINA

DEPARTMENT OF ENVIRONMENTAL QUALITY
DIVISION OF WATER RESOURCES

PERMIT

TO DISCHARGE WASTEWATER UNDER THE

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of North Carolina General Statute 143- 215. 1, other lawful standards
and regulations promulgated and adopted by the North Carolina Environmental Management
Commission, and the Federal Water Pollution Control Act, as amended, the

Pine Mountain Property Owners Association

is hereby authorized to discharge wastewater from a facility located at the

Pine Mountain Lakes WWTP

off Wards Gap Road ( NCSR 1901) 
Connelly Springs

Burke County

to receiving waters designated as Jacob Fork in the Catawba River Basin in accordance with effluent
limits, monitoring requirements, and other conditions set forth in Parts I, II, III and IV hereof. 

This permit shall become effective November 1, 2020

This permit and authorization to discharge shall expire at midnight on July 31, 2025. 

If the permittee intends to continue to discharge at the facility beyond the term of this permit, a renewal
application must be submitted no later than February 1, 2025 ( 180 days before the expiration of this permit). 

Signed this day September 23, 2020

DOCUS// iggned by: 

8328B44CE9EB4A1... 

S. Daniel Smith, Director

Division of Water Resources

By Authority of the Environmental Management Commission

Page 1 of 9

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Permit NCO036935

SUPPLEMENT TO PERMIT COVER SHEET

All previous NPDES Permits issued to this facility, whether for operation or discharge are hereby
revoked, and as of this issuance, any previously issued permit bearing this number is no longer
effective. Therefore, the exclusive authority to operate and discharge from this facility arises under the
permit conditions, requirements, terms, and provisions included herein. 

The Pine Mountain Property Owners Association is hereby authorized to: 

1. Continue to operate an existing 0. 020 MGD extended aeration wastewater treatment facility with
the following components: 

Influent pump station

Manual bar screen

Equalization tank w/airlift geyser pump

Flow control box

Aeration basin

Dual hoppered clarifiers

Aerobic digester

Tablet chlorinator

Chlorine contact tank

Concrete junction box

Polishing pond

This facility is located at the Pine Mountain Lakes WWTP, off Wards Gap Road (NCSR 1901), in

Connelly Springs in Burke County. 

2. After receiving an Authorization to Construct from the Division of Water Resources, construct and
operate a wastewater treatment system not to exceed 0. 0696 MGD, and

3. Discharge from said treatment works at the location specified on the attached map into Jacob Fork, 
currently classified WS- III ORW waters in sub -basin 03- 08- 35 [ HUC: 030501020201] in the
Catawba River Basin. 

Page 2 of 9

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Permit NCO036935

PART I

A. ( 1.) EFFLUENT LIMITS AND MONITORING REQUIREMENTS — 0. 02 MGD

15A NCAC 02B . 0400 et seq., 02B . 0500 et seq.] 
Grade II Biological Water Pollution Control System [ 15A NCAC 08G. 0302] 

During the period beginning on the effective date of this permit and lasting until expansion above 0. 020

MGD or until expiration, the permittee is authorized to discharge treated wastewater from outfall 001. Such

discharges shall be limited and monitored) by the permittee as specified below: 

EFFLUENT
EFFLUENT LIMITS MONITORING REQUIREMENTS

CHARACTERISTICS

Daily Measurement Sample Sample

Parameter Code Monthly Average Maximum Frequency Type Location

Flow 50050 0. 020 MGD Continuous Recorder
Influent or

Effluent

BOD, 5- Day (20 Deg. C) 4 00310 30. 0 mg/ L 45. 0 mg/L 2 / Week3 Grab Effluent

Total Suspended Solids4 C0530 30. 0 mg/ L 45. 0 mg/L 2 / Week3 Grab Effluent

NH3 as N C0610 Monitor and Report ( mg/ L) 2 / Month Grab Effluent

Fecal
4oliform ( geometric

mean) 
31616 200/ 100 nil 400/ 100 nil 2 / Week3 Grab Effluent

Fecal C4oliform ( geometric 31616 Monitor and Report / 100 nil 2 / Week3 Grab
Upstream & 

mean) Downstream

Total Residual Chlorines 50060 28 µg/L 2 / week Grab Effluent

Temperature 00010 Monitor and Report (° C) Weekly Grab Effluent

Total Phosphorus ( as P) C0665 Monitor and Report ( mg/ L) Quarterly Grab Effluent

Total Nitrogen ( as N) 
C0600 Monitor and Report ( mg/ L) Quarterly Grab Effluent

NO2+ NO3+ TKN) 

pH 00400 Between 6 and 9 standard units Weekly Grab Effluent

Process Control Monthly6

Footnotes: 

The permittee shall submit discharge monitoring reports electronically using the NC DWR' s eDMR system [ see A. ( 5.)]. 
Upstream and Downstream monitoring locations will be established by Asheville Regional Office staff. 
Where events will occur that have the potential to increase flow in the system, BOD, TSS and Fecal Coliform
monitoring must occur on days that will best capture the potential effects of those events. If events occur over the
weekend, monitoring must occur the following Monday. 
Following the implementation of actions required as a result of the reviews in the Treatment System Evaluation
Section A. ( 3.)] sampling frequencies and requirements may be reduced upon written request and approval by the

Division. 

The Division shall consider all effluent TRC values reported below 50 µg/ L to be in compliance with the permit. 
However, the Permittee shall continue to record and submit all values reported by a North Carolina certified
laboratory ( including field certified), even if these values fall below 50 µg/ L. 
Process Control [ See Section A. (3.)]. Information on Process Control monitoring is included on the form in
Appendix A of this permit. 

THERE SHALL BE NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN

TRACE AMOUNTS. 

Page 3 of 9

CONFIDENTIAL 
Docket No. W-1328, Sub 11

Application Attachment E



DocuSign Envelope ID: 577F65EC- 17AC- 4E69- B151- ACCD16COD98D

Permit NCO036935

A. (2.) EFFLUENT LIMITS AND MONITORING REQUIREMENTS — 0. 0696 MGD

15A NCAC 02B . 0400 et seq., 02B . 0500 et seq.] 
Grade II Biological Water Pollution Control System [ 15A NCAC 08G. 0302] 

During the period beginning upon expansion to 0. 0696 MGD and lasting until expiration, the permittee is

authorized to discharge treated wastewater from outfall 001. Such discharges shall be limited and monitored) by

the permittee as specified below: 

EFFLUENT
EFFLUENT LIMITS MONITORING REQUIREMENTS

CHARACTERISTICS

Monthly Daily Measurement Sample Sample

Parameter Code Average Maximum Fre uenc Type Location2

Flow 50050 0. 0696 MGD Continuous Recorder
Influent or

Effluent

BOD, 5- Day ( 20 Deg. C) C0310 30. 0 mg/ L 45. 0 mg/ L 2 / Week3 Composite Effluent

Total Suspended Solids C0530 30.0 mg/L 45. 0 mg/L 2 / Week3 Composite Effluent

NH3 as N C0610 Monitor and Report (mg/L) 2 / month Composite Effluent

Fecal Coliform ( geometric
31616 200/ 100 nil 400/ 100 ml 2 / Week3 Grab Effluent

mean) 

Fecal C4oliform ( geometric 31616 Monitor and Report / 100 ml 2 / Week3 Grab
Upstream & 

mean) Downstream

Chlorine, Total Residuals 50060 1 28 µg/ L 2 / week Grab Effluent

Temperature 00010 Monitor and Report (° C) Weekly Grab Effluent

Total Phosphorus ( as P) C0665 Monitor and Report (mg/L) Quarterly Composite Effluent